OF VIRGINIA

THE VIRGINIA RECORD MAGAZINE

JULY 19¥7




OWEN STEEL COMPANY

OF

NORTH CAROLINA, INC.

TELEPHONE 865-8571
Area Code 704

P. 0. BOX 1657, GASTONIA, N. C.-28053

We’re COMittedo this commitment to regenerate our

forests.

Ever since the 1930’s The Chesapeake Cor-
poration has been practicing intensive for-
est regeneration. Reforesting over 150,000
acres throughout our woodlands in Dela-
ware, Maryland, Virginia, and North Caro-
lina. In fact, during the 1972 season, we
planted our 100 millionth pine seedling!

Encouraging cooperative forestry pro-
grams throughout our region has also been
an important part of Chesapeake’s refores-
tation program. When equipment sched-
uling permits we will reforest private land
[...]
For example, in the morning, those
areas on the south sunny side of the
building would not require as much
heat as those on the north side, and
thus, the excess heat generated on the
south side of the building would be

JULY 1977

PAGE THIRTY-NINE



[t %,

system water
pump P-1 _
oD N

il |~

storage tank

— —

solar collector

~ to domestic

city water

[ = —"

= T/ solar water
pumpP-2

—p—]
from heat pumps

& steam in

to heat pumps

cooling tower

stand =by

heat exchanger ’
condensate out

FLOW DIAGRAM

captured by the heat pump system, and
would ultimately heat the north side.
T'he heating cycle is completed when
the cooled water-mixture is returned to
the storage tank to be reheated. and
recirculated. The gas-fired Dboilers
which provide back-up heat
required only when certain weather
conditions exist. such as extreme cold,
or lack of sun over prolonged periods.

arc

Although the air conditioning system
is not powered by solar energy. it too is

PAGE FORTY

part of the closed loop heat pump
system, and therefore the heating and
cooling systems are of mutual benefit to
one another, such as when some areas
require heat and others require air
conditioning, or when the two systems
alternate because of temperature
variations. In either when
conditioning is required. the heat which
results from the cooling cycle can be
captured by the heat pump system. and
thus used for the heating cycle when it
is needed.

case, aitr

VIRGINIA RECORD

Further advantages of this system are
that the new heat pumps fit into the
existing enclosures in offices, halls and
meeting rooms, and thus do not disturb
their appearance. The existing steam
system provided the necessary pipe
chases for the new heat pump system,
and since the temperature range in the
system is only 65° - 90°% no extra
insularion was required. The basement
installation of a new evaporative cooler
as part of the closed loop heat pump
system permitted the removal of the
existing rooftop air conditioning unit
which had detracted from the
building's external appearance.

It is interesting to note that the
technology of closed loop heat pump
systems new development.
What is innovative about this particular
installation is the combining ot this
system with solar collection and a large
storage tank. The engineers at VVKR
have been using heat pump systems
with large storage tanks on many of
their projects in the past several years,
even without
systems. The advantage of using a large
storage tank. as pointed out before. is
that it enables the storage of heat which
has been captured from the building. its
occupants (‘L']U.lP'IﬂL‘IH.
Furthermore. it permits the future
addition of a solar collection loop to the

is not a

those solar collection

and

systenm.

James R. Mazzullo Plumbing &
Heating Co. of Silver Spring. Maryland
was general contractor and installed the
Solar Collector Plates.

Subcontractors & Suppliers

Hamilton Spiegel. Inc.. Tuxedo. Md..
roofing & sheet metal; Victor 5.
Scuderi. Inc.. Rockville. Md.. electrical;
James Schreiber, Silver Spring, Md..
concrete; Washington Woodworking,
Washington, D. C., finish carpentry:
and. Lucas Insulation. Silver Spring.
Md.. pipe & duct insulation.

Also. American Air Filter, Louisville,
Ky.. supplied heat pumps & consoles;
Revere Copper & Brass. Inc.. Rome,
N.Y.. solar collector plates: Solar Heating
Services, Inc.. Silver Spring. Md..
distributor & supplier of solar collectors
& controls; Co... [Ine..
Richmond. custom storage tank: and,
Rho Sigma. N. Cal.,
controls.

Adamson

Hollywood.

Founded 1878




(301) 585-0330

EATING

Services Incorporated

2728 Pittman Drive, Silver Spring, Md. 20910
Distributors for

wEx 2
¥ »
* *
»* !X )/ *
REVERE S()[af" C(){](JL‘[OF
Products
» »
» *®
- *
* -
W

Revere Copper and Brass, Inc.
Rome, N.Y.

JOHN W. DANIEL
& CO., INC.

General Contractors

Telephone 792-1111
P. O Box 1628

DANVILLE, VIRGINTA 24541

P T e TR

MASSAPONAX
Sand & Gravel Corp.

READY-MIXED CONCRETE

WASHED SAND AND GRAVEL

Main Office & Plant
Fredericksburg, Virginia
(703) Phone 373-3841

Distribution T erminal

TRIANGLE, VIRGINIA
(703) Phone 875-5645

e

-

to tell the Virginia Story

JULY 1977

A.P.Hubbard Wholesale Lumber Corp.

representing
STRUCTURAL WOOD SYSTEMS, INC.
Laminated Arches and Beams
POTLATCH
Laminated Decking
C. M. TUCKER LUMBER CORPORATION

Prefinished Southern Pine Decking

—— also ——

Southern Pine and West Coast Lumber
Flooring—All Species

Salt Treated Lumber

Fire Retardant Treated Lumber
Mill Decking

Plywood

We Specialize in Service

BOX 6566 P.O.BOX 13233
Roanocke, Va.

Area 703-362-0578

Greensboro, N.C.
Area 919-275-1343

PAGE FORTY-ONE



Overall view of Plant. showing completed units and those under construction. From left to right. Digester Building, Supernarant Treatment Building.
Garage, Final Clarifiers, Aeration Tank with Chemical Treatment Building Il and Control Building bevond, Primary Clarifiers with Chemical Treatment

Building I beyond, and Grit Collector.

FLEXIBILITY IS THE key word for this 8 MGD
activated sludge sewage treatment plant near Mt. Crawford,
Virginia. Officially known as the North River Plant of the
Harrisonburg-Rockingham Regional Sewer Authority, it is
designed to serve over 55 square miles in southern Rockingham
County, including its municipalities and industries. The collection
system includes one pump station, 3,900 feet of force main and 19
miles of trunk sewer, ranging in size from 12" to 54" pipe.

The project was funded by a 75% Federal Grant from the
EPA in the amount of $8,816,550 and a State Grant from the
Water Control Board of $2,785,950. The remaining funds
were provided by the participating localities.

The Authority, chartered on July 15, 1970, is made up of
the City of Harrisonburg, the County of Rockingham and the
towns of Dayton, Bridgewater and Mt. Crawford. The
Authority is directed by an eight-member board, and is
administered by James H. Roadcap, Jr.

Shortly after its formation, the Authority chose R. Stuart
Royer and Associates as engineering consultants, and
commissioned the preparation of plans and specifications for
a wastewater treatment plant and an interceptor system.
Design:

The plant was designed with maximum flexibility in mind.
The basic plant is a conventional activated sludge process, in-
cluding comminution, pumping, grit removal, primary clari-
fication, mechanical aeration, final clarification, chlorinated
disinfection, and reaeration. Sludge handling facilities con-
sist of gravity thickening, complete mix anaerobic digestion,
and vacuum filtration. An attractive control building with
full laboratory facilities and a garage round out the facility.

The plant is fully instrumented, with all major processes
monitored on two annunciation systems in the control and
digester buildings. Flow measurement takes place at the
pump station, aeration tanks and the effluent. Quality

R. STUART ROYER & ASSOCIATES presents.. . .

HARRISONBURG-ROCKINGHAM REGIONAL SEWER AUTHORITY

NORTH RIVER WASTEWATER TREATMENT PLANT

Consulting Engineers:

R.STUART ROYER & ASSOCIATES, Civil

TORRENCE, DREELIN, FARTHING AND BUFORD, INC,, Structural
ROACHE, MERCER & FAISON, Mechanical/Electrical

General Contractors:
TRAMMELL CONSTRUCTION CO., INC. — Phases | & Il
ENGLISH CONSTRUCTION CO., INC. — Phase I

Photography:
GENTRY PHOTOGRAPHY

PAGE FORTY-TWO

VIRGINIA RECORD

Founded 1878




LT K| u’a ik g
; |

Laboratory in the Control Building

monitoring is provided on the influent, effluent, and in the
receiving waters both upstream and downstream. The
operator can tell at a glance which of his units are operating,
what kind of results he is getting, and where trouble spots are
located.

Due to the stringent 18 mg/1BOD effluent requirements,
additional chemical treatment above and beyond secondary
treatment was necessary.

Ahead of the Primary Clarifier is a flash mixer and a four-
stage flocculator, with facilities for alum, sodium aluminate
and lime addition. Although intended initially for solids
removal, the system also has the capacity for future
phosphorus removal. In addition, the primary clarifier is
equipped with a dissolved air flotation system designed to
remove grease from the wastewater.

There are four aeration basins, each containing two dual
speed mechanical aerators. Three of the basins are designed
to handle the design flow, while the fourth can be used to
aerate return activated sludge, or as an additional aeration
basin. The operator has the option of returning sludge to a
common influent trough or meeting it to each individual
tank.

The final clarifier is a peripheral feed type with vacuum
sludge removal. A flash mixer, four stage flocculator and a
chemical building provide facilities for adding lime, alum
and polymer to effect pH adjustment and solids removal.
Sludge from the clarifiers is metered and can be directed to
the aeration tanks, sludge thickeners, or primary clarifiers.

The solids handling facilities extend the flexibility theme
even further. The sludge thickeners can be used to thicken

digested sludge as well as primary and secondary sludge, and
may be set to operate using combined sludges or waste
activated sludge alone.

Each of the two 110 foot diameter floating cover digesters
can be used as primary or secondary units, and extensive
valving permits sludge transfer between any two points in the
tanks. Lime, Ferric Chloride or Polymer can be added to the
digested sludge to aid in dewatering, and supernatant is
oxidized by chlorination before returning to the head of the
plant to minimize sludge loads to the main process. The
oxidizing equipment can also be used to stabilize the contents
of the digester in an emergency upset situation.

Construction:

In September 1973, bids were received by the Authority for
construction of the plant. High bids, caused by the inflated
and uncertain economy, and the unavailability of ready funds
resulted in splitting the project into three “phases.” Phase 1
constituted the basic plant and control building. Phase 11 in-
cluded chemical facilities, sludge thickener, supernatant
treatment building and garage. Phase III consisted of
electrical buildings necessary to operate Phase I and II units.

Phase I was awarded to Trammell Construction Company,
Inc., of Bristol, Tenn. on January 11, 1974, for $6,349,108.
Phase III was also awarded to Trammell on July 3, 1975, for
$222,170. These two phases were completed in 1976, and the
plant started operations on August 6, 1976, as a conventional
activated sludge plant.

The plant began its operation under the management of
Environmental Systems Services, of Culpeper, and is

E At (e T B ;
: i L =

Above, basement of the Digestor Building shown below.

to tell the Virginia Story

JULY 1977

PAGE FORTY-THREE



currently meeting the effluent requirements at a flow of
about S MGD.

Phase 11 was awarded to English Construction Company,
Inc. of Altavista, on March 25, 1976, for $2,528,500 and is
now under construction. This phase is scheduled for com-
pletion late this year.

The major equipment suppliers under Phase [ were: Pumps
— Allis-Chalmers; Grit Detritor — Dorr-Oliver; Primary
Clarifiers and Aerators — Eimco; Final Clarifier — Lake-
side; Chlorination and Instrumentation — Fischer Porter.
Sludge handling equipment suppliers were: Digester Floating
covers and sludge heaters — PFT; Digester mixing system —
FMC: Vacuum Filters — Eimco; Sludge Pumps — Meyno
and Wemco; Supernatant Pumps — Gorman-Rupp. The
motor control centers were by Cutler-Hammer.

Phase 111 motor control centers were supplied by Square-D.

Phase II suppliers were: Flash mixers — Lightnin;
Flocculators — National Hydro Systems, Inc., Supernatant
Oxidizer — BIF; Sludge Thickeners — Envirex; Primary
Clarifier Air Flotation — Eimco; Pumps — Allis Chalmers;
Chemical Feed Systems — Wallace & Tiernan.

Trammell Construction Co., Inc. of Bristol, Tennessee, the
general contractor for Phases I and III of the project also
handled all carpentry work, forming, concrete work,
mechanical, and mechanical piping.

English Construction Co., Inc. of Altavista, the general
contractor for Phase II, also handled excavating, sodding,
seeding, etc., concrete work, reinforcing, carpentry, and
painting.

Subcontractors & Suppliers
(Phases I and I1I)

Allis-Chalmers Corp. c¢/o American Pollution Control,
Richmond, raw sewage pumps & motors, re-aeration pumps
& motors, recirculation pumps & motors, non potable water
supply pumps & motors & submersible sump pumps; Ameri-
can Cast Iron Pipe Co., Birmingham, Ala., cast iron and
ductile iron pipe & fittings; American Darling Valve &
Manufacturing Co., Birmingham, Ala., gate valves, flanged

swing check valves, mech. joint gate valve, pressure relief

valve: Caton, Waller & Associates, Inc., Richmond; Gorman-
Rupp — overflow & filtrate pump station & chlorination
system; Dorr-Oliver, Inc., Atlanta, Ga., Dorr Detritors (no
deflector blades): Envirex, Inc. ¢/o Heyward, Inc., Charlotte,
N.C., digester floating covers, heater & heat exchanger, gas
safety equipment & two telescoping valves; Envirotech Corp.,
Atlanta, Ga., Nat. Sonics Corp. sludge density controller;
and, Fischer & Porter Co., Richmond, instrumentation.

Also, Flow Industries, Inc., Baltimore, Md., plug
valve/work gear, etc. & dresser coupling, submersible pump,
Wemco sludge recirculation pumps & motors; Gillespie
Corp., Ware, Mass., crane lift; Honeywell, Inc., Richmond,

automatic temperature control for heating, ventilating & air
conditioning system; Sydnor-Hydrodynamics, Inc., Rich-
mond, Sumo submersible pump, drilled well; Jones Steel
Erection, Athens, Ala., erect & test floating digester covers;
Kappe Associates, Inc., Rockville, Md.. Amcodyne spray
nozzles, complete gas recirculation system; Lakeside Equip-
ment Corp., c/o Caton, Waller & Associates, Inc., Rich-
mond, Lakeside Spiravac final clarifiers; Miller Valve Co..
Pittsburgh, Pa.. Miller flanged check valves; Mogul Corp.,
Charlotte, N.C., chemical feeders; Plastic Piping System,
Inc., Columbia, Md., PVC pipe, fittings and valves; and.
Pomona Pipe Products, Greensboro, N.C., V.C. pipe. plugs,
tees, bends, increasers.

And, Robbins & Muyers, Inc., Charlotte, N.C.. mono
pumps, motors & drives; Roberts Filter Manufacturing Co.,
Darby, Pa., access manholes; Southern Refrigeration Corp.,
Bristol, Va., differential pressure guage; Wallace & Tiernan
Div., Pennwalt Corp., Wheaton, Md., dust collectors, comb.
chlorine residual/PH comparator; Warwick Supply Co..
Newport News, chilled water circulation pump. flanged
flexible pump connectors; Watson Brothers Sheet Metal
Works, Elizabethton, Tenn., air distribution & air supply &

exhaust system, etc.; Western States Insulation Co..
Roanoke, insulation work; Worthington Corp.. ¢/o K.F.
McQuelken Co., Silver Spring, Md., comminutor; Belew

Sound & Visual, Bristol, Tenn., projection screen; Bristol
Office Supply, Inc., Bristol, Va.. office supplies; Bruning
Div. of Addressograph Multigraph Corp., Richmond, office
furnishings; Charlottesville Glass & Mirror Corp..
Charlottesville, glass & glazing, windows, caulking,
aluminum doors, frames & hardware; and, Concrete
Structures, Inc., Richmond, double tees.

Others were: Economy Cast Stone Co., Richmond. Mo-Sai
panels & cast stone trim; Enco Materials, Inc., Johnson City.
Tenn., 4 mil poly, Saniseal, Horncure, Sonotub Dovetail
slots, dovetail anchors; The Frazier Quarry, Inc., Harrison-
burg, stone; General Scientific Corp., Richmond, laboratory
equipment, apparatus & chemicals; E.D. Green Corp., Nash-
ville, Tenn., air compressor, quick connectors & plugs, rib
hose; Guist Decorators, Canton, Ohio, painting, spray glaze,
sandblasting, vinyl wall & waterproofing; Hack Chemical
Co., Ames, lowa, laboratory turbidementer; Handling
Systems, Inc., Charlotte, N.C., dock leveler & dock bumpers:
Hertzler Tile, Inc., Harrisonburg, quarry tile, ceramic tile &
vinyl asbestos floors & base; Hodgman’s Inc., Richmond,
carpet; Harrisonburg Office Equipment, Harrisonburg,